



CONMARBLE
NATURAL FINISHES



VOC CONTENT CERTIFICATE

CEMHER HYDROPRIMER

SCAQMD Rule 1168 and LEED v4.1 VOC content — pass

A CONMARBLE NATURAL FINISHES SYSTEM · LIME PLASTER

PRODUCT MANUFACTURED BY

CEMHER

Cemher · Spain

DOCUMENT ISSUED BY

Applus Laboratories / LGAI Technological Center S.A. — DANAK-accredited lab reg. 522

Reproduced in full and unaltered. Transmitted by Building Layers by Conmarble as supplier and approved applicator.

[VIEW OUR PROFILE](#)

[CONMARBLE.COM](https://conmarble.com)

BUILDING LAYERS BY CONMARBLE – Tabqat Albunyan Company For Contracting - CR: 7041240065
Showroom Location : Al Urubah Road, Al Olaya, PMV69+7V, City of Riyadh 12333, Saudi Arabia
Email: ahmad@conmarble.com, Insta: @conmarble, Tel: KSA +966 547 888 809 · QA +974 5573 7641

JULY 2026

Tests carried out in collaboration with the  **eurofins** laboratory accredited by DANAK (Reg.nr. 522)
Eurofins certificate N°: 392-2024-0014102_XG_EN (9 April 2024)
Sample reception: 15/03/2024

SIMPLIFIED TEST REPORT

Volatile organic compound content

N°. 24/32302193-S1

Bellaterra, 03 rd May 2024	Product:
Manufacturer: Pinturar Kilnher c/ Llanterners, 44- P.I. La Figuera 46970- Alaquas (Valencia) Spain	HYDROPRIMER Batch number: 24F02260206

Test method applied. Version of regulation or protocol:

SCAQMD Rule 1168- Scope Adhesive and sealant applications. November 2022

ASTM D 2369 2020

ASTM D2369/SCAQMD Rule 1168 2020/2022

Evaluation of the results:

Regulation or protocol and version	Conclusion
SCAQMD Rule 1168 - November 2022	Pass
LEED v 4.1 (VOC content)- July 2023	Pass

Rble. Mat. Const.
LGAI Technol. Center S.A.

Responsible Technician
LGAI Technol. Center S.A.

The results specified in this document correspond exclusively to the material received at Applus Laboratories, and tested according to the present indications by the Laboratory Eurofins Product Testing A/S. Sedeskovvej 38; 8464 Galten; Denmark.